PART # YJ5LK YJACK
®
86.5-96 Wrangler
5th |_|nk |nStrUCti0nS THE BEAR OF SUSPENSIONS
Parts List: Hardware Bag Breakdown:
PART# DESCRIPTION QTY ITEM# DESCRIPTION QTY
YJ5CM-1 YJ 5TH LINK CROSSMEMBER 1 12X312FTB 1/2 X 3 1/2 FINE THREAD BLT 1
YJ5BP-3 YJ 5TH LINK-BRACKET PLATES 2 12FTN 1/2-20 FINE N/I LOCK NUT 1
YJ5SPL-4  YJ 5TH LINK-C SHACKLE, LEFT 1 12SAEW 1/2 SAE WASHER 1
YJ5SPR-5  YJ 5TH LINK-C SHACKLE, RIGHT 1 916X312FTB 9/16 X 3 1/2 FINE THRD BOLT 3
YJ5TL-2 YJ 5TH LINK - TUBULAR LINK 1 916FTN 9/16-18 NYLON INSERT LOCKNU 3
RE34X34R ROD END 3/4" RIGHT HAND THD 1 916SAEW  9/16 SAE WASHERS 3
34RFTJN 3/4" RIGHT HAND JAM NUT 1 LS20DU LINK SLEEVE, 2K UPPER DODGE 3
HB-YJ5TH HDWR BAG FOR YJ 5TH LINK 1 516X34TCFB5/16 X 3/4 THD CUT FLG BOLT 8
I-YJ5LK INST.SHEET: YJ 5TH LINK KIT 1 2618 BUSHING DGE RAM UPPR LNK 6
TJDLB TJ DRAG LINK BUSHING, 1.125" 2
ZF316 ZIRC FITTING ALEMITE 3/16" 3

Before beginning the installation, read these instructions

and the enclosed driver’'s “WARNING NOTICE” thoroughly
and completely. Also affix the “WARNING” decal in passen-
ger compartment in clear view of all occupants. If any of

these items are missing from this instruction packet, do not

proceed with installation, but call SKYJACKER® to obtain
needed items. If you have any questions or reservations

about installing this lift kit, call SKYJACKER® at 318-388-
0816 for Technical Assistance or Customer Service depart-
ments.

PRE-INSTALLATION NOTES:

* A professional mechanic is recommended to perform the
installation.

* Read the instructions carefully and study the photo illustrations
before attempting the installation.

» Secure and properly block the vehicle on a level concrete or
asphalt surface.

» Always wear safety glasses.

Installation:

1. Locate transfer case skid plate. The new cross member will
mount behind the rear of the skid plate. Cross member will
install with link assembly mount closer to driver side.
Measure 2.5" from the center of the rear bolt on the skid
plate. The forward hole on the cross member will mount at
this location. Mark and drill the two forward holes using a
19/64" drill bit. Install cross member using two self-taping
5/16" bolts. Tighten these two bolts and mark the six other
holes that need to be drilled. Remove cross member and
drill the remaining holes. (See Photos 1, 2 and 3).

Photo #2
I-YJ5LK 7/02 1



2. Before reinstalling the cross member, install the drive in
zirc fittings in cross member mount and link assembly.
Also install poly bushings, part number 2618. Be sure to
slightly grease them prior to installation. Insert the steel
sleeve inside bushings. Part number LS20DU. Install cross
member at this time. (See Photo #4)

3. Install the two 1/2" I.D. step down spacers into heim joint.
Attach link assembly to boomerang brackets using 1/2" x 3
1/2" fine thread bolt, washer and lock nut. Then attach
brackets to cross member using 9/16" x 3 1/2" fine thread
bolt, washer, and lock nut. (See Photo 5).

4. To install rear axle assembly, place vehicle on the ground
with all weight on the springs. Same as before, install zirc
fittings, poly bushings, and steel sleeves. Attach the two
rear brackets to link assembly using 9/16" x 3 1/2" bolt,
washer, and nut. A certified welder should weld brackets to
axle tube. Before bracket is welded in place, the
boomerang bracket should sit so that the upper and lower
bolts are straight up and down. (See Photos 6 and 7).

Photo #5

Photo #6 Photo #7



